
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
117635   ASTM A-36/A-572-50         0.156  0.843  0.024  0.007  0.177  0.021  0.030  0.025  0.008  0.034  0.005  0.010  0.004
117636   ASTM A-36/A-572-50         0.168  0.829  0.018  0.008  0.165  0.027  0.029  0.024  0.007  0.033  0.004  0.010  0.004
215188   ASTM A-36/A-572-50         0.160  0.849  0.024  0.006  0.157  0.022  0.027  0.016  0.016  0.031  0.006  0.009  0.005
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
117635          261112958A      62.778(KSI)     76.124(KSI)     26(%)
117635          261112959A      65.381(KSI)     76.948(KSI)     25(%)
117635          261112961A      64.282(KSI)     77.693(KSI)     28(%)
117635          261112994A      62.778(KSI)     76.124(KSI)     26(%)
117636          261112877A      65.531(KSI)     78.889(KSI)     25(%)
117636          261112878A      64.568(KSI)     78.889(KSI)     26(%)
117636          261113008A      65.531(KSI)     78.889(KSI)     25(%)
215188          261107702A      57.705(KSI)     73.880(KSI)     26(%)
215188          261107703A      58.378(KSI)     77.694(KSI)     24(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
117635          261113003A      8            14.0000      6.7500       12.2000      56.544          10875           0000509759
117636          261113008A      8            14.0000      6.7500       12.2000      56.544          10875           0000509759
215188          261113003A      8            14.0000      6.7500       12.2000      56.544          10875           0000509759
215188          261113004A      8            14.0000      6.7500       12.2000      56.544          10875           0000509759
215188          261113005A      8            14.0000      6.7500       12.2000      56.544          10875           0000509759
215188          261113006A      8            14.0000      6.7500       12.2000      56.544          10875           0000509759
215188          261113007A      8            14.0000      6.7500       12.2000      56.544          10875           0000509759
215188          261113008A      8            14.0000      6.7500       12.2000      56.544          10875           0000509759
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
117635          261113003A      000120       1001528190
117636          261113008A      000120       1001528190
215188          261113003A      000120       1001528190
215188          261113004A      000120       1001528190
215188          261113005A      000120       1001528190
215188          261113006A      000120       1001528190
215188          261113007A      000120       1001528190
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
215188          261113008A      000120       1001528190
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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